
INFRASTRUCTURE MASTER PLAN 2025
2025/2026 – 2055-2056

VOLUME 6
Upper uThukela System

Improving Quality of Life 
and Enhancing Sustainable 
Economic Development  
in KwaZulu-Natal

Infrastructure Development Division, uMngeni-uThukela Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O.Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax: +27 (33) 341 1167 / Toll free: 0800 331 820 / Email: info@uuw.co.za

www.umngeni-uthukela.co.za

connect with us



 

 
 
 
 
 
 
 

 
 

For further information, please contact: 

 

 

 

 

Planning Services 

Infrastructure Development Division 

uMngeni-uThukela Water 

 

 

P.O.Box 9, Pietermaritzburg, 3200 
[...]
13.10) (2016: 41). A new package plant is being completed and commissioned at Rookdale by 



` 
 

50 

uTDM and details may be included in the subsequent versions of this IMP report (dependant on 
the design capacity and the final commissioning). 

 

 The Loskop WTP is located on the northern boundary of the Inkosi Langalibalele Municipality, 
approximately 29.45 km north-west of Estcourt as the crow flies and supplies the settlements 
of Bhekuzulu, Engonyameni and Etatane (Umgeni Water 2016: 48). The UAP Phase 2 reported 
that water is abstracted from the Little uThukela River (Table 13.6) and treated at the 
1.2 Ml/day WTP (2016: 49). A new WTP (by the name of Loskop 2) was commissioned in 2020. 
The old 1.2 Ml/day WTP is still in use as the new WTP (Loskop 2) is only producing 1.5 Ml/day 
(uTDM is yet to confirm the design capacity and details of the new WTP, namely Loskop 2). 

 

 The Winterton WTP is “located in the eastern section of Okhahlamba Municipality and supplies 
the areas of Winterton and Khethani” (Umgeni Water 2016: 51). The UAP Phase 2 reported that 
water is abstracted from a weir in the Little uThukela River (Table 13.6) and is treated at the 
1.3 Ml/day WTP (2016: 51). 1.6 Ml/day is currently being treated (May 2025)18. 

 

 The Colenso WTP, is “located in the southern portion of the Alfred Duma Municipality and 
serves Colenso, Inkanyesi and Magazini” (Umgeni Water 2016: 42). The UAP Phase 2 reported 
that the Colenso WTP abstracts water from the uThukela River (Table 13.6) and that the design 
capacity needs to be confirmed. The 2014 Blue Drop Report (DWS), and the previous process 
controller, identified the design capacity as 2.6 Ml/day and 2.0 Ml/day respectively (2016: 42). 

 

 The Ladysmith WTP is located on the banks of the Klip River, approximately 3 km north-west of 
Ladysmith as the crow flies in the Alfred Duma Municipality and supplies the areas of Ladysmith, 
Steadville, Ezakheni, Roosboom and Meadows (the latter two areas are located approximately 
8 km to the south-west of Ladysmith) (Umgeni Water 2016: 47). The UAP Phase 2 reported that 
the 23 Ml/day WTP obtains water from the Klip River (10 Ml/day) and the Spioenkop Dam (19 
Ml/day) (Table 13.6 and Table 13.13) (2016: 47).  

 

 The Archie Rodel WTP is located south-west of Estcourt in the Inkosi Langalibalele Municipality 
and is one of two WTPs providing treated water to the Estcourt Water Supply Scheme which 
supplies Estcourt, Wembezi, Zwelisha and Boschi (Umgeni Water 2016: 45). The UAP Phase 2 
reported that the Archie Rodel WTP abstracts water from the Bushmans River Weir 
(Table 13.13) and that the 2014 Blue Drop listed the design capacity as 12 Ml/day but that 
uThukela District Municipality identified the design capacity as 14 Ml/day (2016: 45). 

 

 The George Cross WTP is the second WTP supplying the Estcourt Water Supply Scheme. The 
UAP Phase 2 reported that water is abstracted at the Wagendrift Dam (Table 13.13 and  
Table 13.15) and is pumped to the WTP which has a design capacity of either 21 Ml/day (2014 
Blue Drop Report) or 18 Ml/day (uThukela District Municipality) (2016: 45). 

 

 The Weenen WTP is located in the eastern part of the Inkosi Langalibalele Municipality and 
serves the areas of Weenen, Ezitendeni and Impembeni (Umgeni Water 2016: 50). The UAP 
Phase 2 reported that water is abstracted from a balancing dam that is supplied from an 
irrigation canal obtaining water from the Bushmans River (Table 13.13) and that the 
1.45 Ml/day (uThukela District Municipality) or 1.4 Ml/day WTP is located south of Weenen, on 
the banks of the Bushmans River (2016: 50). An additional WTP was commissioned in November 

                                                           
18 *Personal communication: Mr Suben Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (May 2025) 



` 
 

51 

2017 at Weenen (same water source) and has a design capacity of 2.5 Ml/day. It is located 2km 
from the old WTP. 

 
As shown in Figure 13.3 and Figure 13.4, the Tugela Ferry WTP and the Pomeroy WTP form part of the 
Sundays Sub-System. These WTPs fall under uMzinyathi DM and are operated by the WSA (uMzinyathi 
DM). 
 

 The Tugela Ferry WTP is located in the southern part of Msinga and serves Tugela Ferry and 
Sampofu. The peak hydraulic design capacity of the water treatment works is only 3.1 Ml/day 
or 1.82 million m3/annum (WSDP, 2008). The average annual flow rate of the treatment works 
is estimated to be 4.0 Ml/day or 1.5 million m3/annum based on a peak factor of 1.5 (Umgeni  
2016b: 30). The WTP draws raw water from the uThukela River. A new WTP has been built 
(seven years ago but still to be commissioned) in the same area and has a design capacity of 
8Ml/day. Pomeroy WTP is a small package plant that will be decommissioned once the new 
Tugela Ferry 8Ml/day WTP is commissioned. Associated bulk infrastructure (pipelines, 
reservoirs and pump stations) were also constructed, and form part of what is referred to as 
the Msinga Bulk Water Supply Scheme. Note that the Pomeroy WTP produced very little 
potable water in the 2024/2025 financial year due to continued vandalism (repeated theft of 
copper cables)19 and the uMzinyathi DM will replace with aluminium cables.  

 
All of the above mentioned plants (and systems) are discussed in detail below. All of the 
superintendents of these water supply systems were contacted telephonically in May and June  of 
2025 in order to obtain updates on plant production and operational issues. All Superintendents 
expressed grave concern in regards to the lack of planned maintenance by the Municipality at these 
treatment plants and water supply systems.

                                                           
19 Personal Communication, Mr Ardeep Munessar , Area Engineer, uMzinyathi DM (May 2025) 



` 
 52 

(b) Ezakheni Water Treatment Plant and Supply System 

The Ezakheni WTP (Figure 13.24, Table 13.20) abstracts water from the uThukela River Weir 
(Table 13.6), the yield of which is currently unknown. The WTP has a design capacity of 32 Ml/day 
(Umgeni Water 2016: 46) with UAP Phase 2 reporting that the WTP was operating between 47 Ml/day 
and 51 Ml/day (160% of design capacity) in August 2015 (2016: 46). An Umgeni Water 2017 Process 
Audit reported that on the day of assessment (June 2017), the inflow rate was 49 Ml/day (Umgeni 
Water 2017: 11). Metered readings from the plant over an eleven-month period (January to 
November 2019) indicate that the plant was producing up to 38 Ml/day. In an effort to improve the 
water quality at the plant, the production at the plant was decreased to an average of 30 to 33 Ml/day 
between late 2019 to June 2021. uThukela DM (uTDM) resumed operation of this plant in July 2021, 
and relinquished UUW of operations of the plant, its associated bulk lines and pump stations. Since 
01 February 2025, the plant has been averaging 21 Ml/day as a result of ongoing issues with the raw 
water pumping arrangements (as described below). The plant is still exempt from loadshedding. 
 
Combined raw water abstraction is currently in the order of 25 Ml/day (June 2025). The operators 
were running three APE turbine pumps at a time and three APE turbine pumps were on standby (A 
total of six new APE turbine pumps were fitted within the raw water pump station in 2020, but 
suffered damage from floods). uTDM plans to reinstate these APE pumps in the near future (note that 
the Flygt submersible pumps of 2022 are no longer in use). uTDM are no longer operating the two 
submersible (Amandla, Jenny J Series) pumps, which were in use as of May 2022, since the APE pumps 
sustained damage during the April 2022 floods (still not reinstated). Four KSB pumps are also in use at 
the abstraction (temporary, since January 2024). Prior to 2020, the water losses within the plant 
treatment process was in the order of twenty percent, as there was no means with which to recycle 
backwash water or waste water (from desludging clarifiers and pre-settling tanks). A further reason 
for high water losses within the plant was that the backwashing of the filters was not particularly 
efficient (due to the design and the lack of automation). UUW had made progress in addressing this 
issue, before hand over to uTDM. The circular clarifier and filter 3 were rehabilitated in 2020. All 
backwash water is now redirected to the head of the works. As such, the water losses of the plant 
have dropped to nine percent since March 2021. uTDM report that most of the meters within the 
plant are still not functional (June 2025) 
 

 

Figure 13.24 Ezakheni Water Treatment Plant (unknown date). 



` 
 53 

The Ezakheni Water Treatment Plant Supply System is shown in Figure 13.25 and Figure 13.26.  

Table 13.20 Characteristics of the Ezakheni WTP. 

WTP Name: Ezakheni WTP 

System: Upper uThukela System 

Maximum Design Capacity: 32 Ml/day 

Current Utilisation (May 2025): 21.00 Ml/day (average)  

Raw Water Source uThukela River Weir 

Raw Water Storage Capacity: Unknown 

Raw Water Supply Capacity: 
Up to 45 Ml/day. Could provide up to a maximum of 66 
Ml/day, if and when required. 

Pre-Oxidation Type: N/A 

Primary Water Pre-Treatment Chemical: 
One Polymetric (Polyelectrolyte) Coagulant – Sudfloc 
3456 

Total Coagulant Dosing Capacity: 

Duty standby pumps with capacity of 30l/hr and 27l/hr 
under normal operations. In the event of high raw 
water turbidity, both pumps must be operational and 
thus no standby will be available. 

Rapid Mixing Method: Hydraulic weir 

Clarifier Type: 4x Rectangular Dortmund  + 1 x Clariflocculator 

Number of Clarifiers: 5 (all functional) 

Total Area of all Clarifiers: 
Old Clarifier = 491 m2 
New Clarifiers = 293 m2 (73 m2 x 4) 
Total Clarification Area = 784 m2 

Total Capacity of Clarifiers: 

For a design upflow rate of 2 m/hr, clarification capacity 
is: 
Old Clarifier = 23.6 Ml/day 
New Clarifiers = 14.1 Ml/day 
Total Capacity = 37.7 Ml/day 

Filter Type: Candy Rapid Gravity Filters 

Number of Filters: 10 (6 old + 4 new) (Of the 4 new, 3 are functional) 

Filter Floor Type Unknown 

Total Filtration Area of all Filters 
Old Filters = 152 m2 (38 m2 x 4) 
New Filters = 156 m2 (26 m2 x 6) 
Total Filtration Area = 308 m2 (all run manually) 

Total Filtration Design Capacity of all 
Filters: 

For a design filtration rate of 5 m/hr, the filters can treat 
a capacity of 1 540 m3/hr or 37 Ml/day. 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: There is no sludge treatment 

Capacity of Used Washwater System: ±4Ml/day  

Primary Post Disinfection Type: Chlorine gas  

Disinfection Dosing Capacity: 10 kg/hr Chlorinator 

Disinfectant Storage Capacity: 1 ton cylinders. Sufficient storage available. 

Total Treated Water Storage Capacity: 2 x onsite reservoirs 4 Ml  + 2.6 Ml a 

a Confirmed through onsite measurements by uMngeni-uThukela Water staff (2021)



` 
 54 Figure 13.25 Ezakheni WTP Supply System layout (NGI 2014; Umgeni Water 2019). 



` 
 55 

 
 

Figure 13.26  Ezakheni WTP Supply System schematic. 

 



` 
 

56 

Raw water is pumped from the raw water pump station (Table 13.21) at the uThukela River Weir via 
a 1.35 km long, 600 mm diameter steel rising main and a 1.26 km long, 400 mm diameter steel rising 
main (Table 13.22) to the Ezakheni WTP. The raw water pump station can house 6 pumps (6 new APE 
turbine pumps were fitted in 2020). Three Flygt submersible pumps were decommissioned. uTDM was 
using three APE pumps to provide approximately 45 Ml/day20 and were then using submersibles 
(Amandla pumps) as of May 2022, since the APE pumps have sustained damage during April 2022 
floods (still being repaired). uTDM plans to reinstate these APE pumps in the near future. Four KSB 
pumps are also in use at the abstraction (temporary, since January 2024). The Ezakheni WTP is located 
on the northern bank of the uThukela River at an elevation of 930 mASL (DWAF 1998: 50). The APE 
turbine pumps could provide up to a maximum of 66 Ml/day, significantly more than the plant can 
process. A number of other facets of the plant would also have to be upgraded in the near future in 
order for uTDM to fully make use of the extra raw water. The dosing facility for chlorine and 
polyelectrolyte has been upgraded. 
 
The potable water pump station at the WTP houses pump sets that supply two separate sub-systems 
as listed below: 
 

 The Aasvoëlkop Pump Station at the WTP supplies potable water to Ezakheni’s Aasvoëlkop Old 
Reservoir (10 Ml) and Aasvoëlkop New Reservoir (9 Ml) via a 2 km long, 400 mm diameter steel 
pipe and a 2 km long, 350 mm diameter steel pipe for distribution to the areas of Qinisa, 
Ezakheni E, Ezakheni C, Ezakheni D, Ezakheni A and B and the Ezakheni School/College; and 

 The Abattoir Hill Pump Station at the WTP supplies potable water to the Abattoir Hill Reservoir 
(20 Ml) via a 5.5 km long, 700 mm diameter steel pipe for distribution to the areas of Ezintabeni, 
Ezakheni IA, Braakfontein, Peters Industrial Park, Umbulwana Area, part of St Chads, 
Modderspruit, Graythorne, Aloe Park and Acaciaville. 

(DWAF 1998: 50; Umgeni Water 2016: database). 
 
The uThukela District Municipality then distributes the potable water from the Aasvoëlkop and 
Abattoir Hill Reservoirs through a system of distribution and terminal reservoirs (which includes the 
Maidens Castle Reservoir from the Abattoir Hill Reservoir and the Weltevreden and Rosehill Reservoirs 
from the Aasvoëlkop Reservoirs) to the respective communities as shown in Figure 12.33. A number 
of water meters should be installed at strategic points within the WTP and on the outgoing pipelines 
in order to assist with the necessary water balances and water demand management. This task is being 
planned by uTDM. Numerous leaks have been identified on the bulk pipelines and secondary bulk 
pipelines. uTDM  are in the process of planning repairs on these pipelines, as well as the repair or 
installation of isolating valves and scour valves. The reservoir, pump station and pipeline details are 
summarised in Table 13.23, Table 13.24 and Table 13.25. 
 

 An Infrastructure Assessments project by Cooperative Governance and Traditional Affairs 

KZN (CoGTA)  was concluded in September 2020.  It reported the following as “quick win 

projects” (2020 pricing): 

 Re-lining of bulk supply lines from WTP’s to command reservoirs, at R32 000 000.00 

 WCWDM in Ezakheni, at R10 000 000.00 

 uTDM confirm that there is a business plan was prepared for WCWDM interventions 

(specifically for Ezakheni) and has been approved by DWS. The project began (in 2024) and is 

ongoing.

                                                           
20 Personal communication, Yovesh Danilala, Operations, UW, North West Region (20 March 2020) 



` 
 57 

 

Table 13.21 Pump details: Ezakheni Raw Water Pump Station. 

System 
 

Pump Station Name 
 

Number of Pumps 

Pump Description 
 

Supply From 
 

Supply To 
 

Static Head 
(m) 

 

Duty Head 
(m) 

 

Duty Capacity 
(Ml/day) 
Per pump 

 

Number of 
Duty 

Pumps 

Number of 
Standby 
Pumps 

Upper uThukela 
Raw Water Abstraction  3 3 

*APE Turbine Pumps 
18 hc 3 stage 

uThukela River Weir Head of Works  50 60.5 16 

*this is the official information, but the uTDM has been experimenting with other pumps and temporary pumping arrangements, as discussed in the narrative. 
 

Table 13.22 Pipeline details: Ezakheni Raw Water Rising Mains. 

System Pipeline Name From To 
Length 

(km) 
Nominal Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper uThukela  Rising Main  Raw Water Abstraction  Raw Water Inlet – Head of Works  1.35 600 Steel 36.7* 31 

Upper uThukela Rising Main  Raw Water Abstraction  Raw Water Inlet – Head of Works  1.26 400 Steel 21.7** 20* 

* Based on a velocity of 1.5 m/s 
** Based on a velocity of 2 m/s 

 
 

Table 13.23 Reservoir details: Ezakheni WTP. 

System Reservoir Site Reservoir Name 
Capacity 
[...]
impossible. uTDM confirm that there are still many leaks within Tugela Estates. The reticulation 
requires urgent maintenance (broken taps; overflowing reservoirs; leaking pipes) by the uTDM.  The 
power supply needs to be reinstated by Eskom, and there has been a lot of vandalism in the past two 
years.



` 
 68 

Table 13.30 Pump details: Tugela Estates WTP Pump Stations. 

System 
 

Pump Station 
Name 

 

Number of Pumps 

Pump Description 
 

Supply from 
 

Supply To 
 

Static Head (m) 
 

Duty Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Impeller 
Diameter** 

(mm) 
 

Number of 
Duty 

Pumps 

Number of 
Standby 
Pumps 

Upper 
uThukela 

Khokwane 
Pump Station 

1  KSB WKLn 80/5 Khokwane Pump 
Station  

Khokwane 
Reservoir 

260 275 0.53 220 (205) 

Upper 
uThukela 

Khokwane 
Pump Station 

 1 Grundfos CR32-14 
A-F-A-E-HQ 

Khokwane Pump 
Station  

Khokwane 
Reservoir 

260 218.1*** 0.72 Unknown 
TBC 

Upper 
uThukela 

Sahlumbe 
Pump Station 

1  KSB WKLn 65/5 Sahlumbe Pump 
Station 

Sahlumbe 
Reservoir 

197* 220 1.44 Full size 
192 

Upper 
uThukela 

Sahlumbe 
Pump  

 1 KSB WKLn 65/5 Sahlumbe Pump 
Station 

Sahlumbe 
Reservoir 

197* 220 1.44 192 

*An approximation 
** (uMngeni-uThukela Water May 2019 Water Loss Investigation) 

***Duty head indicated on pump plate is lower than the static head. Pump to be replaced (together with the rising main). 

 

Table 13.31 Pipeline details: Tugela Estates Rising Mains. 

System Pipeline Name From To 
Length 

(km) 
Nominal Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Tugela Estates Sahlumbe Rising 
Main  

Sahlume Pump Station Sahlumbe Terminal Reservoir 1.0 85 Klambon 1.0** Unknown 

Tugela Estates Khokwane Rising 
Main  

Khokwane Pump Station Khokwane Terminal Reservoir 3.0 85 Klambon 2.3** Unknown 

Tugela Estates Rising Main  uMhlamayo High Lift Pump 
Station 

Terminal Reservoir uMhlumayo 10.7 200 Klambon 4.0** Unknown 

** Based on a velocity of 1.5 m/s 



` 
 69 

Figure 13.36 Tugela Estates WTP Supply System schematic. 



` 
 70 

Table 13.32 Pipeline details: uMhlumayo Raw Water Pipelines. 

System Pipeline Name From To Length (km) 
Nominal Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper uThukela uMhlumayo Raw Water uMhlumayo Borehole Sump of uMhlumayo 
Pump Station 

1.5 150 Klambon 2.0 14 

Tugela Estates Rising Main (with booster 
pump stations at 
Mkhalandoda and 
Hlonyane) 

uMhlumayo High Lift 
Pump Station 

Terminal Reservoir 
uMhlumayo 

10.7 200** Klambon 4.0** Unknown 

* Based on a velocity of 1.3 m/s 

** Is 150mm nominal diameter in places (exact lengths of each diameter still to be determined) 

 
 
 
 
 

Table 13.33 Pump details: uMhlumayo Pump Station. 

System 
 

Pump Station Name 
 

Number of Pumps 

Pump Description 
 

Supply From 
 

Supply To 
 

Static Head 
(m) 

 

Duty Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number of 
Standby 
Pumps 

Upper uThukela 
uMhlumayo Pump 
Station  

1  
KSB WKLn 65/8 

uMhlumayo Pump 
Station sump, at WTP 

Sump of 
Mkhalandoda 
Pump Station  

278 328 1.6 

Upper uThukela 
uMhlumayo Pump 
Station  

 1 
KSB WKLn 65/8 

uMhlumayo Pump 
Station sump, at WTP 

Sump of 
Mkhalandoda 
Pump Station  

278 328 1.6 

 
  



` 
 71 

 

Table 13.34 Reservoir details: uMhlumayo Reservoirs. 

System Reservoir Site Reservoir Name 
Capacity 

(kl) 
Function 

TWL 
(mASL) 

FL 
(mASL) 

Upper uThukela 
uMhlumayo Pump Station uMhlumayo Contact Tank Unknown 

Storage, Sump and chlorine 
contact tank 

670 Unknown 

Upper uThukela Mkhalandoda Reservoir Mkhalandoda Reservoir 50  Distribution Reservoir 1063 1061 

Upper uThukela Hlonyane Reservoir Hlonyane Reservoir 50  Distribution Reservoir 1128 1126 

Upper uThukela uMhlumayo Reservoir uMhlumayo Reservoir 700  Distribution Reservoir 1318 1315 

Note: Table populated through estimates via personal communication, Mr Yovesh Danilala, Maintenance Technician, uMngeni-uThukela Water Operations (April 2021). 

 



` 
 72 

 

Figure 13.37  uMhlumayo Borehole Supply System schematic. 

 
 



` 
 

73 

The supply to the communities is via standpipes at the basic level of supply, but on-site investigations 
carried out by uMngeni-uThukela Water shows that there are numerous illegal connections with direct 
supply to yard and house connections. The Tugela Estates WTP has a design capacity of 1.2 Ml/day as 
indicated above but has not operating at full capacity between June 2019 and March 2021. At present 
it produces approximately 600 kl/day (including the borehole) as a result of numerous recurring 
operational challenges within the plant (power outages, river in flood, aging infrastructure, poor 
design, theft of water from the plant etc.).  The demand currently exceeds the design capacity of the 
treatment plant and water supply to the communities is managed by scheduled water “shedding” 
from the Sahlumbe and Khokwane reservoirs.  
 
The uMhlumayo Borehole System is currently operating above its design capacity to sustain the 
demand of the supply area. The total water requirement and availability for the area requires 
investigation as a new bulk project. Both a booster pump station and reservoirs were recently 
constructed for a neighbouring settlement, but never commissioned due to lack of water supply (Fitty 
Park Sundays River Extension Phase 1 Project) uThukela DM have commissioned RHDHV Consulting 
Engineers in 2020 to undertake a comprehensive study of water supply options to Tugela Estates, 
uMhlumayo, Fitty Park and immediate surrounds, and uTDM have been working on business plans for 
projects in the area (currently in the design phase from May 2024)22.  
 
UUW drilled boreholes in the area during 2020 with the intention of supplementing the incoming raw 
water to the treatment plant. One borehole proved to have a strong yield of 432 kl/day but the water 
quality results were of concern. The UUW team has opted to retake samples from the borehole and 
will then consider the water quality results thereafter. The team has estimated that it would cost 
approximately R3 176 000 to equip the borehole and pipe the raw water to the treatment plant, some 
2 km’s away (using 125 mm diameter uPVC). UUW could not move forward with the borehole 
implementation as uTDM resumed operation of this WTP on 01 July 2021. However, uTDM is 
implementing this option. UUW is currently funding this project and it is in the construction phase (the 
project has not been completed as at June 2025 due to contractual issues; construction is ongoing). 
  

                                                           
22 Personal communication, Philane Zwane, Project Management Unit, uThukela DM (20 March 2020) 



` 
 74 

(d) Olifantskop Water Treatment Plant and Supply System 

The Olifantskop WTP (Figure 13.38, Table 13.35) was built in 1985 to supply water to the Ekuvukeni 
Water Supply Scheme (Section 13.2.3 (c), DWA 2012: 4 - 5) and is situated adjacent to the Olifantskop 
Dam (Figure 13.22, Table 13.36). The design capacity is 10 Ml/day (DWA 2012: 5, Umgeni Water 
2017:4, Umgeni Water 2016:44), however a current baseline of 8 Ml/day was used. Staff at the plant 
state that the plant had never been able to produce in excess of 8 Ml/day until the refurbishment was 
completed in June 2021. After commissioning, the plant was able to exceed 10 Ml/day on a regular 
basis, and the refurbishment is therefore regarded as a success. The new design capacity (baseline) is 
rated by the uTDM as 12 Ml/day. This refurbishment included the replacement/repair of the water 
meters within the plant. uTDM resumed operation of this plant in July 2021, and relinquished UUW of 
operations of the plant, its associated bulk lines and pump stations. The plant has only been producing 
an average of 10 Ml/d, over the past six months as a result of O&M issues within the uTDM such as 
shortage of chemicals, vehicles, spares and O&M budgets which makes speedy pump repairs or motor 
repairs impossible. 
 
The Olifantskop WTP supplies water to the areas of Ekuvukeni, Dival, Mhlabathini, Spandikron, 
Etholeni, Hlathi (Khuenene), Limehill, Mabhekazi, Namakazi, Somshoek, Standford, Uitval, Vaalkop 
and Waaihoek (Figure 13.39 and Figure 13.40). Water supply to these areas is further supplemented 
by a series of production boreholes discussed in detail in the latter part of this Section 13.3.1 (d). The 
layout of the Olifantskop WTP Supply System is illustrated in Figure 13.39 and Figure 13.40.  
 

 

 

Figure 13.38 Olifantskop Water Treatment Plant (unknown date). 

 
  



` 
 

75 

Table 13.35 Characteristics of the Olifantskop WTP. 

WTP Name: Olifantskop WTP 

System: Upper uThukela 

Maximum Design Capacity: 10 Ml/day 

Current Utilisation (May 2025): 10 Ml/day (6 month average of 10 Ml/day) 

Raw Water Source Olifantskop Dam on the Sundays River 

Raw Water Storage Capacity: 379 Ml (late 2019)23 

Raw Water Supply Capacity:  Currently rated at 12 Ml/day 

Pre-Oxidation Type: N/A 

Primary Water Pre-Treatment Chemical: Coagulant is a pre-treatment chemical 

Coagulant One Polymeric (Polyelectrolyte) Coagulant Sudfloc 3456 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 25 l/hr 
Standby Dosing Pump Capacity = 2.2 l/hr 

Rapid Mixing Method: Hydraulic Jump 

Slow Mixing Method : Flocculation Channel x 2 

Clarifier Type: Dortmund-type rectangular clarifiers 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 436 m2 

Total Capacity of Clarifiers: 
For a design upflow rate of 1 m/hr, clarifiers are able to 
treat a capacity of 10.4 Ml/day.  

Filter Type: Rapid Gravity Sand Filters 

Number of Filters: 4 (These are currently being refurbished, in phases). 

Total Filtration Area of all Filters 120 m2 

Total Filtration Design Capacity of all Filters: 

2.2 m/hr with all filters operational resulting in filtrate 
turbidity of ≤1 NTu 
For a design filtration rate of 4 m/hr, filters are able to treat 
a capacity of 11.5 Ml/day.  

Total Capacity of Backwash Water Tanks: 

No backwash tanks, final disinfected water is used for 
backwashing. For a backwash rate of 22.6 m/hr and a rinse 
stage of 16 minutes, approximately 180 m3 water is 
required per backwash. 

Total Capacity of Sludge Treatment Plant: 
All sludge and spent backwash water is discharged to the 
river. 

Capacity of Used Washwater System: N/A 

Primary Post Disinfection Type: 70kg chlorine cylinders  

Disinfection Dosing Capacity: 4 kg/hr Chlorinator 

Disinfectant Storage Capacity: 
70kg gas cylinders (sufficient storage for 30 but only 12 
cylinders at a time). 

Total Treated Water Storage Capacity: 1 x onsite rectangular reservoir.  

                                                           
23 Umgeni Water hydrographic survey of Olifantskop dam, late 2019 (379 Ml due to siltation) 



` 
 76 

  

Figure 13.39 Olifantskop WTP Supply System layout (NGI 2014; Umgeni Water 2019). 



` 
 77 

 

Figure 13.40 Olifantskop WTP Supply System schematic. 



` 
 78 

Raw water is abstracted from the Olifantskop Dam via two 900 mm diameter steel pipelines. These 
reduce to one 900 mm diameter steel pipeline that supplies a raw water pump station adjacent to the 
dam wall. The pump station operates three raw water pumps (Figure 13.41; Table 13.36).  
 

 

Figure 13.41 Olifantskop raw water pumps (Umgeni Water 2019). 

 
Raw water is pumped from the raw water pump station to the Olifantskop WTP via a 400 mm diameter 
steel pipeline that is 240m in length (Table 13.37). The water treatment comprises: 
 

 a raw water inlet with coagulant dosing; 

 two concrete structures that combines two flash mixing; 

 two clarifiers with two sand filters on each structure; 

 chlorine gas disinfection; 

 a clear water reservoir; and 

 a high-lift pumping installation.  
 
The Olifantskop WTP process is summarised as follows: 
 

“Water is pumped to the head of works. The coagulant is dosed over a hydraulic jump for rapid 
mixing. The flow then splits into two identical treatment trains on either side of the main building. 
Slow mixing is achieved at the flocculation channels. There are four clarifiers (two per side), and 
the clarified water flows into four rapid gravity sand filters (two per side). Chlorine gas is utilised 
for disinfection, and the final water is stored in an on-site reservoir.” 

(Umgeni Water 2017: 6) 
 
The uMngeni-uThukela Water 2017 Process Audit reports that the on-site reservoir is a “single 
reinforced concrete reservoir” (2017: 17). From the potable water reservoir, the water is conveyed to 
the Olifantskop Clear Water Pump Station (Figure 13.42) from which the water is pumped to the 
5 Ml Petronella Reservoir (Figure 13.43; Table 13.39) via a 3.8 km long, 400 mm diameter uPVC 
pipeline (Table 13.40). There is a metered off-take to the community located between the Olifantskop 
Clear Water Pump Station and Petronella Reservoir. The DWA 2012 report indicated that there are 
two pumps (1 duty pump and 1 standby pump) and that these pumps have a capacity of 300 m3/hour 
(2012: 6). The Olifantskop Clear Water Pump Station is now the bottleneck of the water supply system. 



` 
 79 

 

 

Figure 13.42 Olifantskop Clear Water Pump Station (Umgeni Water 2019). 

 

 

Figure 13.43 Petronella Reservoir (Umgeni Water 2019). 

 



` 
 

80 

A 400 mm diameter steel pipeline (Figure 13.44) conveys the water to the Petronella Reservoir Pump 
Station (Figure 13.45) which consists of two pumps, and these have recently been replaced “(with 
same type). Water is pumped from the Petronella Reservoir Pump Station via a 400 mm diameter 
uPVC pipeline from which uThukela District Municipality supplies water to: 
 

 Petronella Village; 

 Niekerskraal Supply Area; 

 Emnambithi Village; 

 the Zandbuilt Reservoir/Ekuvukeni Reservoir which supply the Ekuvukeni Area and the Vaalkop 
Area; 

 the Rockcliff Reservoir which supplies Rockcliff Area 1, Rockcliff Area 2, Rockcliff Area 3 and the 
Amakasi Area; 

 the Mahlabathini Reservoir which supplies the Uitval Area, the Entabeni Area, the Mahlabathini 
Area 1, the Mahlabathini Area 2 and the Sigweje Area. 

(Umgeni Water 2016: Ekuvukeni/Lime Hill WSS Schematic Layout) 
 
The five production boreholes mentioned in Section 13.2.3 (c) and Section 13.2.4 (c) do not 
supplement the water at the WTP but at the distribution reservoirs as follows: 
 
uThukela DM staff24 have confirmed the status of these 5 production boreholes, and noted that water 
quality is still poor (generally high sulphate). They are located in the following areas: 

 Limehill: Discharges into Limehill reservoir. Normally only used in Winter. In current use but 

the pump had to be removed in 2024 and sent for repairs (pump has not yet been reinstated) 

 Rockcliff: Not functional at present (and in last few months), as the water table at that point 

has dropped. It fed the Ekuvukeni reservoir. uTDM has  conducted a yield test on this borehole 

in 2024 and is awaiting the results (reasons for delay are unclear). 

 KwaJwili:  It feeds the Ekuvukeni reservoir. Was in daily use but automation has failed on the 

pump in 2024. uTDM plan to subject it to a yield test and are also allowing for recovery of the 

aquifer (currently not in use) 

 Qhinkhowe: It feeds the Ekuvukeni reservoir. In current daily use. Located close to the Ubusi 

River. The pump is powered by a diesel engine, and the yield is still particularly good (currently 

functioning well).  

 Ekuvukeni (central): Use of this borehole has been completely discontinued, due to poor 

water quality (it is downstream of a large cemetery). uTDM will conduct a further water 

quality test to identify possible improvements and potential for usage. 

These boreholes are operated by uThukela DM. The borehole water is not treated before entering the 
reservoirs, and water quality is dependent on blending with the treated water. 

 (Umgeni Water Operations 2020: personal communication) 
[...]
Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: 
Lime dosing facility is available within the plant, used when 
necessary  

Coagulant Aluminium Sulphate used in the past 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 17 l/hr 
Standby Dosing Pump Capacity = 17 l/hr (non-operational) 

Rapid Mixing Method: 
At the weir of the holding tank – downstream of the raw 
water buffer tank (sufficient mixing energy) 

Slow Mixing Method : Flocculation channels 

Clarifier Type: Dortmund clarifier, upflow. 

Number of Clarifiers: 5 

Total Area of all Clarifiers:  277.9 m2  (55.88m2 each) 

Total Capacity of Clarifiers: 
For a design upflow rate of 1m/hr, clarifiers are able to 
treat a capacity of 6.7Ml/day.  

Filter Type: Pressure Filters 

Number of Filters: 
4 (a further 4 exist, but are old & abandoned/unused) 
(and 4 new filters from the uncommissioned WTP) 

Total Filtration Area of all Filters 20.4 m2 (5.1 m2 each) (40.4 m2 including the new filters) 

Total Filtration Design Capacity of all Filters: Filtration rate of 10m/hr = 5Ml/day  

Total Capacity of Backwash Water Tanks: 0kl (No Backwash Recovery) 

Total Capacity of Sludge Treatment Plant:  50kl  The capacity of the two large reed beds are unknown 

Capacity of Used Wash water System: 0kl/d (No Backwash Recovery) 

Primary Post Disinfection Type: Chlorine gas; 70kg cylinders 

Disinfection Dosing Capacity: 1 kg/hr Chlorinator (the usual dosing rate is 350g/hr*) 

Disinfectant Storage Capacity: 8 x 70kg cylinders (currently 4) 

Total Treated Water Storage Capacity:  1 Reservoir, is 100kl capacity (in WTP premises) 

*Personal communication: Mr Suben Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (May2025) 

 
 
 



` 
 91 

Figure 13.50 Zwelisha Moyeni WTP Supply System Layout NGI 2014; Umgeni Water 2020) 

 



` 
 92 

Figure 13.51 Zwelisha Moyeni WTP Supply System Schematic (not to scale; uTDM Infrastructure) 

  



` 
 93 

Table 13.42 Zwelisha Moyeni Raw Water Pump Stations 

System 
 

Pump Station 
Name 

 

Number of Pumps 

Pump 
Description 

 

Supply From 
 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
for duty 
pumps 

(Ml/day) 
 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Zwelisha 
Moyeni 

Zwelisha Moyeni 
raw water 
(Submersible 
pumps) 

2 0 Unknown 
(Submersibl
e pumps) 

Raw water 
holding 
tank; 
Channel off 
the Khombe 
River 

Zwelisha 
Moyeni 
WTP 

4 8.5  3.6 
 

 

Table 13.43 Pump details: Zwelisha Moyeni Clear Water Pump Station (high lift) 

System 
 

Pump 
Station 
Name 

 

Number of Pumps 

Pump 
Description 

 

Supply From 
 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head (m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Zwelisha 
Moyeni 

Zwelisha/ 
Moyeni 
Clear 
water 
pump 
station  

1  

KSB WKLn 
80/3 (not 
on site 
2019/2020) 

Zwelisha 
Moyeni WTP:  
Pump station 

 Zwelisha 
Booster Pump 
Station 2 
(elevated tank) 

85.1* 
Unknown 
110*** 

Unknown 
4.3*** 

 1 

WILO 
MVI9505 -
3/25/E/3- 
400-50-2 

Zwelisha 
Moyeni WTP:  
Pump station 

 Zwelisha 
Booster Pump 
Station 2 
(elevated tank) 

85.1* 

No info 
on pump 
plate 
100*** 

No info 
on pump 
plate 
2.4*** 

Zwelisha 
Booster 
Pump 
Station 2 

 1 
KSB WKLn 
50/5 

Zwelisha 
Booster Pump 
Station 2 

Zwelisha Res 1 
(which feeds 
Zwelisha Res 
2) 

138.8* 

No info 
on pump 
plate 
160*** 

No info 
on pump 
plate 
0.9*** 

1  
Howden 
HMW 50-5 

Zwelisha 
Booster Pump 
Station 2 

Zwelisha Res 1 
(which feeds 
Zwelisha Res 
2) 

138.8* 
No info 
on pump 
plate 

No info 
on pump 
plate 

Dukuza 
Booster 
Pump 
Station 
 

1 1 

**Mono 
(model 
unknown 
to uTDM) 

Dukuza 
Booster Pump 
Station 

Dukuza Res 1 90* ** ** 

1 1 

Mono 
(model 
unknown 
to uTDM) 

Dukuza 
Booster Pump 
Station 

Dukuza Res 2 215* ** ** 

Zwelisha 
Booster 
Pump 
Station 3 

1 1 
KSB WKLn 
50/4 

Zwelisha 
Booster Pump 
Station 3 
(Ogade) 

Zwelisha Res 3  
No info 
on pump 
plate 

No info 
on pump 
plate 

*Ascertained from UAP Phase 3 GIS data (uMngeni-uThukela Water, May 2020) 

**Pump station could not be accessed (not taken over by uTDM) Pump station still locked 
***Calculated estimates using pump curves  



` 
 94 

 

Table 13.44 Zwelisha Reservoir details: Clear water system Reservoirs 

System Reservoir Site Reservoir Name 
*Capacity 

(kl) 
Function 

*TWL 
(mASL) 

**FL 
(mASL) 

Zwelisha 
Moyeni 
 

Zwelisha Moyeni 
WTP 

WTP Reservoir 100 Command reservoir 1220.5 1218.5 

Zwelisha Res 1  Zwelisha Res 1  2000 Distribution reservoir 1448.4 1442.4 

Zwelisha Res 2 Zwelisha Res 2 500 Service reservoir 1406.7 1402.7 

Dukuza Res 1 Dukuza Res 1 750 Service reservoir 1309.3 1305.3 

Dukuza Res 2 Dukuza Res 2 500 Service reservoir 1434.2 1430.2 

Zwelisha Res 3 Zwelisha Res 3 500 Service reservoir 1368.8 1364.8 

**Ascertained from UAP Phase 3 GIS data (uMngeni-uThukela Water, May 2020) 
*Exact dimensions and to be confirmed on site 

 

Table 13.45 Zwelisha Pipeline details: Clear water bulk Pipeline (rising mains to 
command reservoirs) 

System Pipeline Name From To 
**Length 

(km) 

Nominal 
Diameter 

(mm) 

*Material 
and class 

***Capacity 
(Ml/day) 

*Age 
(years) 

Zwelisha 
Moyeni 

Zwelisha Moyeni 
Rising Main to 
Booster Pump 
Station 

Zwelisha 
Moyeni WTP:  
Pump station 

 Zwelisha 
Booster Pump 
Station 2 

3.7 250* UPVC CL16 4.9 20 

Rising Main to  
Zwelisha Res 1  

Zwelisha 
Booster Pump 
Station 2 

Zwelisha Res 1 
(which feeds 
Zwelisha Res 2) 

1.5 160** UPVC CL16 1.9 20 

Gravity Main to  
Dukuza Booster 
Pump Station 

Zwelisha Res 1 Dukuza Booster 
Pump Station 

17 200** UPVC CL16 2.77 20 

Gravity Main to  
Zwelisha Booster 
Pump Station 3 

Zwelisha Res 1 
(from tee 
junction off 
gravity main in 
row above) 

Zwelisha 
Booster Pump 
Station 3 

2.9 200** UPVC CL16 2.77 20 

Rising Main to  
Dukuza Res 1 

Dukuza Booster 
Pump Station 

Dukuza Res 1 6.5 200** UPVC CL16 2.77 20 

Rising Main to  
Dukuza Res 2 

Dukuza Booster 
Pump Station 

Dukuza Res 2 4.7 160* UPVC CL16 1.9 20 

Rising Main to 
Zwelisha Res 3 

Zwelisha 
Booster Pump 
Station 3 

Zwelisha Res 3 1 110* UPVC CL16 0.9 20 

Gravity main to 
Res 2 

Zwelisha Res 1 Zwelisha Res 2 6 200* UPVC CL16 2.77 1920 

*Personal communication with Mr Sizwe Khubeka (informed estimate), uTDM Staff (May 2020) 
**Ascertained from UAP Phase 3 GIS data (uMngeni-uThukela Water, May 2020) 
***Estimate, based on nominal velocity of 1.5 m/s.  



` 
 

95 

(f) Bergville WTP and Supply Scheme 

 
The Bergville WTP (Figure 13.52) was built in 1998 to supply water to the Bergville Water Supply 
Scheme. The design capacity is 4 Ml/day (Blue drop), however the plant has been producing 
4.2Ml/day29 for the last 6 months. 4.5 Ml/day is abstracted from the Tugela River (there has 
been minor upgrades and refurbishments to the WTP in 2025). The actual abstraction point is 
from a small weir in the Tugela River, downstream of Woodstock Dam and Driel Barrage. Water 
meter records are poor due to non-functional water meters. The WTW is just above the 
settlements of Bergville and is within the Inkosi Langalibalele Local Municipality.  
 
The co-ordinates of the WTP are as follows: 
Latitude (South) - 28°44’01” Longitude (East) 29°20’59”30 

 

 

Figure 13.52 Bergville WTP (Bigen Africa, O & M Manual Bergville, 2009) 

 
 

The Bergville WTP supplies water to the following areas: 

 Bergville 

 Hambrook 

 Rooihoek 

 Malottas Kraal 

 Bethani (1 & 2) 

 Woodford & Rookdale  

                                                           
29 Personal communication, Mr Suben  Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (May 2025) 
30 Ascertained from UAP Phase 3 GIS data (Umgeni Water, May 2020) 



` 
 96 

 
Abstraction from the Tugela River is via 2 duty Gorman Rupp T6 pumps and the 200mm diameter uPVC 
raw water rising main that conveys to the head of the works. Combined these two duty pumps can 
provide 5 Ml/d. See Table 13.47 for further details on the raw water pumps. A standby pump is in 
place and functional. 
 
The Bergville WTP comprises: 

 Raw water holding tank 

 Coagulant dosing, with rapid mixing via hydraulic jump (weir) 

 Flocculation channels 

 2 Clarifiers 

 2 Autonomous valveless gravity filters 

 Disinfection (chlorine gas) 

 Treated water reservoir of 1000kl  

 High lift pump station to the community 

See Table 13.46 for further details on the various components of the WTP. 
 
The Bergville WTP process is summarised as follows:  
 

“Raw water is abstracted from the Thukela River and is pumped via three pumps to a raw 
water holding tank which has 3 channels. A polymeric coagulant is dosed over a weir, before 
a baffled hydraulic jump for rapid mixing. Slow mixing is achieved by a flocculation channel 
before the flow splits into two circular upflow clarifiers. The clarified water is disinfected inline 
and then flows into two autonomous valveless gravity filters (AVGF).” 

(Umgeni Water 2017: 6) 
 
Treated water is pumped from the clear water pump station at the Bergville WTP, up to the Command 
reservoir (4Ml storage) via a 200mm diameter uPVC pipeline, using KSB ETA pumps. The high lift pump 
station at this Command reservoir is referred to as the Caltex pump station. There is a 250mm 
diameter rising main from the Caltex pump station that runs up to the Woodford and Bethany 
Command reservoirs. At the Woodford reservoir, there is pump station to boost water up to the 
Rookdale reservoir via a 160mm diameter rising main. Note that Bergville (town) is also supplied 
directly from the Command reservoir at the Caltex pump station. There is a rising main from the 
Command reservoir to the areas of Acton Holmes and Hambrook, which have their own service 
reservoirs. At a junction on this rising main, the rising main tees off to the Rooihoek/Malottas Kraal 
(Greenpoint) areas. A further booster pump station is required to on this rising main to push water up 
to these reservoirs of Rooihoek/Malottas Kraal (Greenpoint). Figure 13.54 is a supply system 
schematic that provides an overview of the current distribution arrangement described above. The 
details of the pump stations, reservoirs, and pipelines are tabled in Table 13.47, Table 13.48, 
Table 13.49, and Table 13.50. 
 
The original level of service for the lower income areas (outside of Bergville town) of this scheme was 
standpipes, and the scheme is struggling to sustain the unauthorised yard connection level of service. 
The unauthorised connections in these areas result in a water demand that the Bergville Water Supply 
Scheme (WSS) was never designed to sustain. Due to this prevailing issue, there are areas of the 
Bergville WSS that receive water sporadically. The major bottleneck is the Bergville WTP, and the 
uTDM are currently planning the upgrade of the WTP. In the interim, the uTDM maintenance teams 
are trying to address the water losses in the reticulation system, and repair the package plant 
(1.5Ml/day) adjacent to the main WTP (the package plant has not been operational for seven years).  



` 
 97 

Table 13.46 Characteristics of the Bergville WTP. 

WTP Name: Bergville WTP 

System: Upper uThukela System (uThukela River) 

Maximum Design Capacity: 

4 Ml/day (Blue Drop) (including a package plant, which is stand-alone 
but shares the source and the final water reservoir, next to the main 
WTP, technical details of which have been excluded in this table, as the 
package plant has been offline for 6 years*, and details of components 
are not available) (2.4Ml/day without the package plant) 

Current Utilisation (May 2025):  4.2Ml/day** 

Raw Water Source 
Actual abstraction point is from a small weir in the uThukela River, 
downstream of Woodstock Dam and Driel Barrage. 

Raw Water Storage Capacity: None 

Raw Water Supply Capacity: 
 Rated at 5Ml/day (each pump has a capacity of 2.88Ml/day – 2 duty, 1 
standby. 1 Pump for main plant; 1 Pump for package plant) 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: None 

Coagulant Sudloc 3870 (polymeric coagulant) 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 29.96 l/hr (currently set at 40%)* 
Standby Dosing Pump Capacity = 29.96 l/hr  

Rapid Mixing Method: 
At the flocculation hydraulic jump – downstream of the raw water 
buffer tank (sufficient mixing energy, due to baffles) 

Slow Mixing Method : Flocculation channels 

Clarifier Type: Circular clarifier, upflow. Concrete. 

Number of Clarifiers: 2 

Total Area of all Clarifiers:  86 m2  (43m2 each) 

Total Capacity of Clarifiers: 
For a design upflow rate of 1.38m/hr, clarifiers are able to treat a 
capacity of 2.85Ml/day.  

Filter Type: Pressure Filters 

Number of Filters: 2  

Total Filtration Area of all Filters 36.54 m2 (18.27 m2 each) 

Total Filtration Design Capacity of all Filters: Filtration rate of 6.5m/hr = 5.4 Ml/day  

Total Capacity of Backwash Water Tanks: 0kl (No Backwash Recovery) 

Total Capacity of Sludge Treatment Plant:  400kl  (two sludge drying beds) 

Capacity of Used Wash water System: 0kl/d (No Backwash Recovery) 

Primary Post Disinfection Type: Chlorine gas; 70kg cylinders 

Disinfection Dosing Capacity: 1kg/hr Chlorinator (the usual dosing rate is 400g/hr*) 

Disinfectant Storage Capacity: 5 x 70kg cylinders 

Total Treated Water Storage Capacity:  1 Reservoir, is 1000kl capacity (in WTP premises) 

*Personal  communication: Mr Suben  Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (15 May 2020) 
**Personal  communication: Mr Suben  Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (May 2025) 
 
 
 



` 
 98 

Figure 13.53 Bergville WTP Supply System Layout (NGI 2014; Umgeni Water 2020) 

 
 



` 
 99 

Figure 13.54 Bergville WTP Supply System Schematic (not to scale; uTDM Infrastructure) 

  



` 
 100 

 

Table 13.47 Pump details: Bergville Raw Water Pump Stations 

System 
 

Pump Station 
Name 

 

Number of 
Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
for duty 
pumps 

(Ml/day) 
 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Bergville 
Bergville 

Raw water 
pump station 

2  Gorman Rupp 
T6 A3-B/FM 

Tugela 
river 
abstraction 
point 

Bergville 
WTP 

3.5 19.7 
2.88 
(per 
pump) 

 1 
Gorman Rupp 
T6 A3-B/FM 

Tugela 
river 
abstraction 
point 

Bergville 
WTP 

3.5 19.7 2.88 

 
 
 

Table 13.48 Pump details: Bergville Clear Water Pump Stations  

System 
 

Pump 
Station 
Name 

 

Number of Pumps 
Pump 

Description 
 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number of 
Standby 
Pumps 

Bergville 

Clear 
water 
pump 
station 
WTP (high 
lift) 

1 1 
KSB ETA 
NORM 100-
080-250 

WTP Clear 
water 
pump 
station 

Bergville 
Town 
Command 
Reservoirs 

41 

68.5** 
No info 
on 
pump 
plate 

4.5** 
No info 
on pump 
plate 

Caltex 
Bergville 
Pump 
Station 

1 1 
KSB WKLn 
80/3 

Caltex 
Bergville 
Pump 
Station at 
Bergville 
Town 
Command 
Reservoirs 

Woodford 
and Bethany 
Reservoirs 

82.65 147 1.944 

1 1 
KSB ETA BLOC  
065- 40-160 

Hambrook, 
Acton 
Homes & 
Rooihoek 
Pump 
station 

42 

No info 
on 
pump 
plate 

No info 
on pump 
plate 

Rookdale 
Pump 
Station (at 
Woodford 
Res) 

1 

1 
(currently 
in for 
repairs) 

KSB WKLn 
50/4 

Rookdale 
Pump 
Station (at 
Woodford 
Res) 

Rookdale  
Res 

113.55 111 0.6 

Rooihoek 
Pump 
station 

1 1 
Grundfos 
MS600 T40 
(9.2kW) 

Rooihoek 
Pump 
station 

Rooihoek & 
Malottas 
Kraal 
Distribution 
Reservoirs 

101 

No info 
on 
pump 
plate 

No info 
on pump 
plate 

         

**Plant O&M Manual  



` 
 101 

 

Table 13.49 Reservoir details: Clear water system Reservoirs 

System Reservoir Site Reservoir Name 
*Capacity 

(Ml) 
Function 

**TWL 
(mASL) 

***FL 
(mASL) 

Bergville 
 

Bergville WTP Bergville WTP 1 Command reservoir 1121.4 1118.4 

Bergville Town 
Command 
reservoirs 

Bergville Town 
Command reservoirs 

4 Command reservoir 1161.8 1158.8 

Woodford 
Command 
Reservoir 

Woodford Command 
Reservoir 

2 Distribution reservoir 1245.5 1241.5 

Bethany 
Command 
Reservoir 

Bethany Command 
Reservoir 

2 Terminal reservoir 1235.5 1231.5 

Rookdale 
Command Res 

Rookdale Command 
Res 

2 Terminal reservoir 1359.5 1355.5 

Hambrook Res Hambrook Res 0.1 Service reservoir 1144.2 1142.2 

Acton Homes Res Acton Homes Res 0.5 Service reservoir 1143.6 1140.6 

Rooihoek 
Distribution 
Reservoir 

Rooihoek Distribution 
Reservoir 

0.3 Service reservoir 1244.5 1242 

Malottas Kraal 
Distribution 
Reservoir 

Malottas Kraal 
Distribution Reservoir 

0.5 Service reservoir 1218.4 1215.4 

      

*Personal communication with Mr Moses Sibeko (informed estimate), UUW Staff (May 2020) (ex-uTDM staff).  
**Reservoir height is an informed estimate provided by Mr Moses Sibeko (informed estimate), UUW Staff (May 2020) (ex-uTDM staff 

*** Levels obtained from ARCGIS (UAP Phase 3, uMngeni-uThukela Water, May 2020) 

 

 
  



` 
 102 

 

 

Table 13.50 Bergville Pipeline details: Bulk Pipelines 

System Pipeline Name From To 
Length* 

(km) 

**Nominal 
Diameter 

(mm) 
**Material 

Capacity 
(Ml/day) 

Age 
(years) 

Bergville 
 

Raw water rising 
main 

Tugela river 
abstraction point 

Bergville WTP 0.5 200 
uPVC 
cl12 

2.77 27 

Rising Main to 
Bergville Town 
Command 

WTP Clear water 
pump station 

Bergville 
Town 
Terminal 
reservoirs 

0.9 200 
uPVC 
cl12 

2.77 27 

Woodford and 
Bethany Rising 
Main 

Pump Station at 
Bergville Town 
Command 
reservoirs 

Woodford 
and Bethany 
Distribution 
Reservoirs 

11 250 
uPVC 
cl12 

4.9 16 

Rookdale Rising 
Main 

Rookdale Pump 
Station (at 
Woodford Res) 

Rookdale 
Terminal Res  

3.5 160 
uPVC 
cl16 

1.9 27 

Rising Main to 
Rooihoek Pump 
Station 

Pump Station at 
Bergville Town 
Command 
reservoirs 

Rooihoek 
Pump station 
(and 
Hambrook 
Res) 

26.6 

250 (then 
to 110s at 
junctions to 
Rooihoek 
PS & 
Hambrook) 

uPVC 
cl16 

4.9 (0.9 
for the 
110mm 
dia pipes) 

16 

Rooihoek Rising 
Main 

Rooihoek Pump 
station 

Rooihoek & 
Malottas 
Kraal 
Distribution 
Reservoirs 

2.5 160 
uPVC 
cl12 
 

2.1 16 

Malottas Kraal 
Gravity main 

Rooihoek Res 
Malottas 
Kraal Res 

3.3 110 
uPVC  
cl9 

0.9 16 

*Pipelines length obtained from ARCGIS (UAP Phase 3, uMngeni-uThukela Water, May 2020) 

**Personal communication with Mr Moses Sibeko (informed estimate), UUW Staff (May 2020) (ex-uTDM staff); as well as Mr Sizwe Khubeka, 
uTDM staff (May 2020) 

 
 
An Infrastructure Assessments project by Cooperative Governance and Traditional Affairs (CoGTA) 
KZN was concluded in September 2020.  It reported the following as “quick win projects” (2020 
pricing): 

 Additional boreholes and spring protection required, at R2 750 000.00  



` 
 

103 

(g) Colenso Water Treatment Plant and Supply System 

The Colenso WTP (Figure 13.55) was built in 1977 to supply water to the Colenso Water Supply 
Scheme. The design capacity is 2.64 Ml/day (Blue drop and O&M Manual) however; the plant 
has been producing 1.8 Ml/day 31 for the last 6 months (2 Ml/day is abstracted daily from the 
uThukela River) as the plant is still being refurbished, including some minor upgrades, to reach 
3.5 Ml/day (the uTDM were busy with the upgrade of the WTP but the upgrades are not yet 
complete as the contract was abandoned in 2025). Water meter records are poor due to non-
functional water meters. The WTW is in the town of Colenso, next to the highway, and is just 
within the Alfred Duma Local Municipality. The output of the plant has been adversely affected 
by loadshedding in 2022 (hence 1.8 Ml/day). 
 
The co-ordinates are as follows: 
Latitude (South) 28° 43’ 60”  Longitude (East) 29°49’ 21”32 

 

 

Figure 13.55 Colenso WTP (Umgeni Water 2017) 

 
 

The Colenso WTP supplies water to the following areas: 
[...]
System: Upper uThukela System (Thukela River) 

Maximum Design Capacity: 
2.64 Ml/day (O&M Manual) (currently being upgraded to 
3.5 Ml/day) 

Current Utilisation (May 2025):  1.8 Ml/day  

Raw Water Source 
Thukela River (turbidity has been high and raw water 
pumps are getting blocked regularly) 

Raw Water Storage Capacity: None 

Raw Water Supply Capacity: Rated at 3 Ml/day (3 raw water pumps) 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: None 

Coagulant Zetafloc 2365 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 38 l/hr 
Standby Dosing Pump Capacity: No standby pump. 

Rapid Mixing Method: Mixing chamber – flocculation mixing basin 

Slow Mixing Method : Flocculation channels 

Clarifier Type: Dortmund clarifier, upflow, rectangular 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 24m2 

Total Capacity of Clarifiers: 
For a design upflow rate of 4.52 m/hr, clarifiers are able to 
treat a capacity of 2.64 Ml/day.  

Filter Type: Pressure Filters 

Number of Filters: 2 

Total Filtration Area of all Filters 11m2 

Total Filtration Design Capacity of all Filters: 
For a design filtration rate of 10 m/hr, filters are able to 
treat a capacity of 2.64 Ml/day. 

Total Capacity of Backwash Water Tanks: None 

Total Capacity of Sludge Treatment Plant: None (sludge dams failed completely) 

Capacity of Used Wash water System: None 

Primary Post Disinfection Type: Chlorine gas; 70 kg cylinders? 

Disinfection Dosing Capacity: 3 kg/hr Chlorinator (the usual dosing rate is 200 g/hr) 

Disinfectant Storage Capacity: 2 x 70 kg cylinders 

Total Treated Water Storage Capacity: 
 None at the WTP. Filtrate is pumped directly to the Berea 
reservoirs which are of 210 kl capacity (a further 750 kl 

worth of tanks is not functional at this site) 

Note: this table has been populated using UUW 2017 assessments, and information provided by Mr Suben Ramberose, Superintendent for 
Alfred Duma LM, uThukela DM staff (13 May 2020) with updates on  plant production  in June 2025.



` 
 106 

Figure 13.56 Colenso WTP Supply System Layout (NGI 2014; Umgeni Water 2020) 

 



` 
 107 

Figure 13.57 Colenso WTP Supply System Schematic (not to scale; uTDM Infrastructure) 

  



` 
 108 

 

Table 13.52 Pump details: Colenso Raw Water Pump Stations 

System 
 

Pump 
Station 
Name 

 

Number of Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Upper 
uThukela 

Colenso raw 
water 
(Submersible 
pumps on 
trolleys) 

3 0** 1 x Tsurumi 
Pump KTZ67.5 
and 2 x Flyght 
submersible 
pumps (new) 
 
(Submersible 
pumps on 
trolleys) 

Tugela 
River at 
Colenso 

Colenso 
WTW 

3 40*** 3* (for 3 
pumps) 
(1.6 for 
one 
pump) 
(2.5 for 
two 
pumps) 

*An informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 
**Due to demand, normally all 3 pumps run simultaneously. In effect, there is no standby 
***As stated on the pump plate 
 

Table 13.53 Pipeline details: Colenso Raw Water Rising Mains 

System 
Pipeline 
Name 

From To 
Length 

m 

Nominal 
Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper uThukela Colenso 
Raw 
Water 
Rising 
Main  

Colenso 
Raw Water 
Pump 
Station 

Colenso 
WTP 

100m* 150 GMS 

Klambon 
3* 34* 

*An informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 
 

Table 13.54 Pump details: Colenso Clear Water Pump Station (high lift) 

System 
 

Pump Station 
Name 

 

Number of 
Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 
Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Colenso 
Clear water 
Pump station 
Number 1 

1 1 
Normaflo 
M&B Pump 
VE F80 20020 

Colenso 
WTP: 
Clear 
water 
Pump 
station 
Number 1 

Colenso 
town 
reservoirs 
(Berea 
Reservoirs) 

12.6 

19** 
(no 
info on 
pump 
plate) 

3*  
(no info 
on pump 
plate) 

*An informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 
**Estimate using calculation based on the duty capacity 
  



` 
 109 

Table 13.55 Reservoir details: Clear water system Reservoirs 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

*TWL 
(mASL) 

FL 
(mASL) 

Colenso 

Berea/Town 
 

Berea/Town Res 1 
Out of 
service 
(0.300) 

Service reservoir 974.6 972.6 

Berea/Town Res 2 
Out of 
service 
(0.300l) 

Service reservoir 974.6 972.6 

Berea New Town Tower 
Out of 
service 
(0.150) 

Service reservoir 986.2 982.6 

Suite of Elevated steel 
tanks 

3 x 0.070* 
each 

Service reservoir 986.2 982.6 

Inkanyezi Inkanyezi Res 2  Service reservoir 982.8 980.3 

Roosboom 
Roosboom Elevated 
Tank 

50 Service reservoir 997.6 985.6 

*Reservoir height is an informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 

  

Table 13.56 Pipeline details: Clear water bulk Pipeline (rising mains to command 
reservoirs) 

System 
Pipeline 
Name 

From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

**Capacity 
(Ml/day) 

Age 
(years) 

Colenso Rising 
main 
from 
WTP 
(Inkayesi 
& Berea 
Tees) 

Colenso 
WTP 

Junction on 
rising main 
(Inkayesi & 
Berea Tees) 

0.77* 250 AC 6.4 50 

Rising 
main, 
from 
junction 
to Berea 
tanks 

Junction on 
rising main 
(Inkayesi & 
Berea Tees) 

Berea tanks 1.1* 250 AC 6.4 50 

Rising 
main, 
from 
junction 
to 
Inkayesi 

Junction on 
rising main 
(Inkayesi & 
Berea Tees) 

Inkanyesi 
Res 

2.23* 250 AC 6.4 
 

50 

*Measured estimates on GIS. 
**Informed estimate, based on nominal velocity of 1.5 m/s. 

  



` 
 

110 

(h) Ladysmith Water Treatment Plant and Supply System 

The Ladysmith WTP (Figure 13.58) was built in 1963 (and upgraded in 1978) to supply water to 
the Ladysmith Water Supply Scheme. The design capacity is 23 Ml/day, however, the plant has 
been producing 30 Ml/day 34for the last six months. 18.5 Ml/day is abstracted from Spioenkop 
Dam and 12 Ml/day is abstracted from the Klip River. In Winter, the supply from Klip River 
reduces dramatically and the Ladysmith area will then require greater supply from the Ezakheni 
WTP. Water meter records are poor for final water due to non-functional final water meters, 
but the records for raw water are good.The WTP is located in the suburbs of the town of 
Ladysmith and is within the Emnambithi Local Municipality.  
The co-ordinates are: 
Latitude (South) 28°34’07”           Longitude (East) 29°46’ 34”35 

 
 

 

Figure 13.58 Ladysmith WTP (Bigen Africa, O & M Manual Ladysmith, 2009) 

 
The Ladysmith WTP supplies water to the following areas: 

 Ladysmith CBD 

 Ladysmith suburbs including AcaciaVille 

 Maidens Castle (when required, normally fed by Ezakheni WTP) 

 St Chads (when required, normally fed by Ezakheni WTP) 

 Modderspruit (when required, normally fed by Ezakheni WTP) 

 Graythrone (when required, normally fed by Ezakheni WTP) 

 Parts of Ezakheni (when required, normally fed by Ezakheni WTP) 

 

                                                           
34 Personal communication, Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (May 2025) 
35 Ascertained from UAP Phase 3 GIS data (Umgeni Water, May 2020) 



` 
 

111 

Abstraction from the Klip River is via 2 duty (KSB KWP 150-315) pumps and the 350mm diameter steel 
raw water rising main that conveys to the head of the works. A further 3 KSB ETA 125-315 pumps are 
available but cannot be used due to technical design issues of the pump station i.e. the constant build-
up of sludge in the inlet/suction that is very difficult to remove. These two duty pumps together can 
provide up to 15.3 Ml/day. Water abstracted from the Spioenkop dam is pumped to the raw water 
balancing reservoir (1 Ml) 8 km away via a 510 mm diameter steel pipe using 2 duty Mather Platt 
pumps and 1 booster pump (also Mather Platt). There is a functional standby available for each of 
these pumps. A 32 km raw water gravity main that is of 510 mm diameter (steel) transfers the raw 
water to the Ladysmith WTP.   Under normal conditions, the volume of incoming raw water to the 
Ladysmith WTP is up to 34.44 Ml/day, as the plant forced to produce 31 Ml/day in order to keep up 
with the rising demand. However, the plant has been producing 30 Ml/day 36for the last six months. 
This is far in excess of the rated design capacity of 23 Ml/day, and that can be attributed to the water 
losses in the reticulation and the rising water demand within Ladysmith. The uTDM maintain that 
water quality is still good and acceptable (Class 1 SANS 241), even though the plant is constantly 
operating in excess of its design capacity. See Table 13.58 for further details on the raw water pumps. 
 
The Ladysmith WTP comprises: 
 

 Coagulant dosing, with rapid mixing via hydraulic jump (weir) at mixing chamber 

 Flocculation channels 

 4 Clarifiers 

 12 Rapid gravity sand filters 

 Disinfection (chlorine gas) 

 Treated water reservoirs of 7.7 Ml  

 High lift pump station to the community 

See Table 13.57 for further details on the various components of the WTP. 
 
 
The WTP process is summarised as follows: 
 
“The capacity of Ladysmith WW is 23Ml/d. Raw water is abstracted from both Spioenkop Dam and Klip River. 
The raw water is coagulated using Aluminium sulphate and polymeric coagulant. There is a flocculation channel 
for slow mixing, before splitting into four upflow circular clarifiers. There are 12 rapid gravity sand filters, and 
the combined filtrate is disinfected with chlorine gas before the final water is stored in 2 on-site reservoirs.” 
 

(Umgeni Water 2017: 2) 
 

 
Treated water is pumped from the high lift pump station at the Ladysmith WTP to the Golf course 
reservoirs, which have a total storage capacity of 16 Ml. There are 4 pump sets available (2 KSBs and 
2 Mather Platts) for pumping up to the Golf course reservoirs, with normal conditions requiring 2 
pumps running simultaneously. The rising main is a 300mm diameter AC pipe.  The Golf course 
reservoirs feed the lower zone of Ladysmith town and suburbs. At the Golf course reservoirs, there is 
a high lift pump station that conveys water to the Observation Hill reservoir (8 Ml). These Mather Platt 
pumps convey 14.7 Ml/day to the Observation Hill reservoir, which feed the higher zone of Ladysmith 
town and suburbs. This rising main to Observation Hill reservoir 450 mm and then a 350 mm diameter 
steel pipe, as it reduces midway.  At the Observation Hill reservoir is a 70 kl tower reservoir, with a 
booster pump station, in order to feed the highest areas of Ladysmith.  

                                                           
36 Personal communication, Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (May 2025) 



` 
 112 

 
 
Figure 13.60 is a supply system schematic that provides an overview of the current distribution system 
described above.  
 
The details of the pump stations, reservoirs, and pipelines are tabled in Table 13.58, Table 13.59, 
Table 13.60, Table 13.61 and Table 13.62. 
 
The production rate of the WTP has been exceeding the design capacity for many years, and the 
Ladysmith area would need to be supplied from the proposed uThukela Regional Water Scheme in the 
near future (new larger WTP near Ezakheni WTP). In the interim, this challenge is currently mitigated 
by the Ezakheni WTP often supplying  areas of Ladysmith .e.g. Maidens Castle, St Chads, Modderspruit, 
Graythrone and Ezakheni.  
 
The real water losses in Ladysmith are estimated to be fairly low by uTDM, as leaks are attended to 
quickly, but there could be numerous unknown leaks that do not surface at ground level due to the 
town AC pipework that was installed in 1958. 
 
An Infrastructure Assessments project by Cooperative Governance and Traditional Affairs (CoGTA) 
KZN was concluded in September 2020.  It reported the following as “quick win projects” (2020 
pricing): 

 The Driefontein Complex area and Jononoskop areas require additional production 

boreholes and refurbishment of existing boreholes, at R20 000 000.00 

 WCWDM, at R10 000 000.00. 

 
  



` 
 113 

Table 13.57 Characteristics of the Ladysmith WTP. 

WTP Name: Ladysmith WTP 

System: Upper uThukela System (Spioenkop Dam and Klip River) 

Maximum Design Capacity: 23 Ml/day 

Current Utilisation (May 2025): 30 Ml/day 

Raw Water Source Spioenkop Dam and Klip River 

Raw Water Storage Capacity:  0 Ml  

Raw Water Supply Capacity: 
Rated at  34.44Ml/day (from Spioenkop Dam and from  Klip 
River, combined) 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: Aluminium Sulphate (in Summer) 

Coagulant Zetafloc 2365 (Al/Polyamine) 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 23l/hr 
2 x Standby Dosing Pump Capacity = 1 is 70l/hr;  1 is 38l/hr 

Rapid Mixing Method: Mixing chamber – hydraulic jump 

Slow Mixing Method : Flocculation channels 

Clarifier Type: Circular clarifier, upflow. 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 2156.51m2 

Total Capacity of Clarifiers: 
For a max design up flow rate of 0.6m/hr, clarifiers are able 
to treat a capacity of 31Ml/day.  

Filter Type: Rapid Gravity Sand Filters 

Number of Filters: 12 (6 older; 6 newer; same dimensions) 

Total Filtration Area of all Filters 192m2 (16m2 each) 

Total Filtration Design Capacity of all Filters: 
At a max filtration rate of 6.73m/hr, filters are able to treat 
a capacity of 31Ml/day  

Total Capacity of Backwash Water Tanks: The plant does not have such facility 

Total Capacity of Sludge Treatment Plant: The plant does not have such facility 

Capacity of Used Washwater System: The plant does not have such facility 

Primary Post Disinfection Type: Chlorine gas; 1000kg cylinders 

Disinfection Dosing Capacity: 4 kg/hr Chlorinator (the usual dosing rate is 1.6 kg/hr) 

Disinfectant Storage Capacity: 2 x 1 ton cylinders 

Total Treated Water Storage Capacity: 
7.7Ml (two concrete clear water reservoirs – capacities of 
3.85 Ml each) 

Note: This table has been populated using UUW 2017 assessments, and information provided by Mr Abre Nel, Superintendent for Alfred 
Duma LM, uThukela DM staff (13 May 2020, & May 2025 for current WTP output) 



` 
 114 

Figure 13.59 Ladysmith WTP Supply System Layout (NGI 2014; Umgeni Water) 

 



` 
 115 

Figure 13.60 Ladysmith WTP Supply System Schematic (not to scale; uTDM Infrastructure) 

  



` 
 116 

 

Table 13.58 Pump details: Ladysmith Raw Water Pump Stations 

System 
 

Pump Station 
Name 

 

Number of 
Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 
Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Upper 
uThukela 
Upper 
uThukela 

Spioenkop Raw 
Water Pump 
Station 
(Running 2 
pumps in 2020) 
 

2 1  Mather Platt  
618.2 S.T.6. 
MEDI SA.3286 
(Main Pumps) 

Spioenkop 
Raw Water 
Pump 
Station 

Ladysmith 
WTP  

138.23 150.57 21.84 
running 2 
pumps 

1 1 Mather Platt 
12 14 ALE SA. 
3286 
(Booster 
pumps) 

Spioenkop 
Raw Water 
Pump 
Station 

Ladysmith 
WTP 

138.23 25 2.8 (per 
pump) 

Klip River Raw 
Water Raw 
Water Pump 
Station 
 

3 0 KSB ETA 125-
315 

Klip River 
Raw Water 
Raw Water 
Pump 
Station 

Ladysmith 
WTP 

6 *No 
info on 
pump 
plate 

*No info 
on pump 
plate 

2 0 KSB KWP 150-
315 

Klip River 
Raw Water 
Raw Water 
Pump 
Station 

Ladysmith 
WTP 

6 No info 
on 
pump 
plate 

15.3 
 running 2 
pumps 

*These pumps have not been run in 25 years (design issue); therefore the capacity and head has not been estimated  

 
 

Table 13.59 Pipeline details: Ladysmith Raw Water Mains 

System 
Pipeline 
Name 

From To 
Length 

(km) 
Nominal Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
[...]
*Capacity 
(Ml/day) 

Age 
(years) 

Estcourt Estcourt Gravity 
 feed from George  
Cross (gravity) 

George Cross 
WTP 

Tom Cross 
Reservoirs 

2 300 AC  
CL8 

9.16 52 

Wembezi Rising 
Main 1 

George Cross 
WTP 

Wembezi (ALSO 
NTA1 Res 1 & 
Pump Station) 

8 400 STEEL 16.3 26 

Wembezi Rising 
Main 1 

George Cross 
WTP 

Wembezi (ALSO 
NTA1 Res 1 & 
Pump 
Station)NTA1 
Res 1 & Pump 
Station 

8 300 AC  
CL12 

9.16 56 

Ntabamhlope 
Rising Main 1 

Wembezi Res 
(NTA1 Pump 
Station) 

Wembezi NTA1 
Res & Pump 
Station 2 

3.9 300  STEEL 9.16 15 

Ntabamhlope 
Rising Main 2 

Wembezi NTA2 
Res & Pump 
Station 

Boschi Res 2.3 355 uPVC  
CL 12 

10.2 15 

*Estimate, based on nominal velocity of 1.5 m/s. 
  



` 
 

135 

(k) Weenen Water Treatment Plant and Supply System 

The Old WTP in Weenen was built in 1997 to supply water to the Weenen Water Supply Scheme. 
The design capacity is 1.4 Ml/day (Blue drop), however the plant has been producing 1.35 
Ml/day43 for the last 6 months due to refurbishment of all pumps. 1.4 Ml/day is abstracted from 
the irrigation canal (via a 150mm diameter PVC pipeline), which obtains its water from the 
Bushmans River. Water meter records are poor due to non-functional water meters. 
 
The New WTP (Figure 13.67) in Weenen was built in 2015 to assist the Old WTP in supplying 
water to the Weenen Water Supply Scheme. The design capacity is 2.5 Ml/day (uTDM operator) 
however, the plant has been producing 1.2 Ml/day44 for the last 6 months due to inadequate 
O&M budget (the current condition of the plant is reducing the volumes treated). No less than 
1.3 Ml/day is abstracted from the farmer’s dam, which is fed by the irrigation canal, which takes 
its water from the Bushmans River. Water meter records are poor but the water meters on the 
clear and raw water mains are reported to be functional. 
 
Both water treatment plants are just outside the town of Weenen, and is within the Inkosi 
Langalibalele Local Municipality. The WTPs are 2.1kms apart and work together daily to supply 
Weenen and surrounds with potable water. 

 

Figure 13.67 Weenen WTP (Umgeni Water 2017) 

 
 
The co-ordinates of the old WTP are: 
Latitude (South) 28°50’15” Longitude (East) 30°04’ 34” 
 
The co-ordinates of the new WTP are: 
Latitude (South) 28°50’36.35” Longitude (East) 30°03’ 14.97”45 

 

                                                           
43 Personal communication, uTDM staff Navin Naicker, Plant Superintendent (May 2025) 
44 Personal communication, uTDM staff (May 2025) 
45 Ascertained from UAP Phase 3 GIS data (Umgeni Water, May 2020) 



` 
 136 

 
 
 

The Weenen new and old WTPs supplies water to the following areas: 

 Weenen town (supplied by the old WTP) 

 Kwanobamba (supplied by the new WTP) 

 Mtshobotsheni (supplied by the new WTP) 

 Thembalihle (supplied by the new WTP) 

 
See Table 13.77 for further details on the raw water pumps. 
 
The Weenen Old WTP (1.44 Ml/day) comprises: 

 Raw water holding tank, with raw water pumps (Foros) 

 Coagulant dosing, with mixing chamber 

 Flocculation column 

 4 Clarifiers 

 4 Pressure filters 

 Disinfection (chlorine gas) 

 Treated water reservoirs of  0.88Ml total storage 

 High lift pump station to the community 

The Weenen New WTP (2.5 Ml/day) comprises: 

 Raw water pumps, at the off channel dam adjacent to the New WTP 

 Coagulant dosing, injected into raw water pipeline 

 Floc basin, with slow mixer 

 3 Clarifiers 

 3 Pressure filters 

 Disinfection (chlorine gas) 

 Treated water reservoirs of  0.5 Ml  

 High lift pump station to the community 

 
See Table 13.74 and Table 13.75 for further details on the various components of the WTP. 
 
Both the WTPs abstract via 160mm diameter PVC pipelines, using specific raw water pumps. 
 
The Weenen Old WTP process is summarised as follows: 
 

“Raw water from Bushman’s River flows by gravity into the raw water holding tank at the 
waterworks. The raw water is pumped into a flocculation column, where it is dosed with coagulant 
at the inlet. There are four circular clarifiers and the clarified water is stored in a buffer tank. 
Chlorine is dosed into the buffer tank prior to filtration. The disinfected water is pumped into four 
pressure filters, and the filtrate is stored in two on-site reservoirs. Final water is pumped from 
reservoir one (rectangular) to the customer. Supply to the customer from reservoir two (circular) 
is by gravity.” 

(Umgeni Water 2017: 6) 
 
uMngeni-uThukela Water have not assessed the Weenen New WTP yet. Based on information on 
hand, the process is summarised as follows: 



` 
 137 

 
Raw water is abstracted (pumped) from the raw water dam (fed by the irrigation canal off the 
Bushmans river) adjacent to the WTP and discharged at the head of the works. The coagulant is 
injected into the raw water pipeline, which assists with rapid mixing. Flocculation is achieved by means 
of a slow mixer in a floc basin. Thereafter, the water flows into 3 rectangular upflow clarifiers. The 
clarified water flows into a tank that supplies the 3 pressure filters. After filtration, the filtered water 
is dosed with chlorine gas, and stored in a 500kl reservoir, from whence it is pumped up to the 
community reservoirs. All wastewater from the plant is transferred to a sludge pond.  
 
At the old WTP, there are two pump sets for transferring the clear water to the community. A Foros 
pump set lifts potable water up to the Kwanobamba old reservoir (600kl) via a 160mm diameter uPVC 
rising main. The Kwanobamba old reservoir reticulates water to the lower zone of Kwanobamba. A 
second pump set (Lowara pumps) at the old WTP pumps water into the reticulation system of Weenen 
town, specifically the Dirkie Uys system (booster pump). The standby pump was removed last year for 
repairs by a service provider of uTDM but has not been returned as yet (June 2025). The WTP is 
struggling to meet Class 1 water standards due to a lack of maintenance by the uTDM. 
 
At the new WTP, there is a Grundfos pump set dedicated to lifting water to the 50 kl elevated tank, 
which assists to feed the town and residential area of Weenen. A further Grundfos pump set transfers 
potable water to the 1 Ml reservoir that feeds the community just north of Weenen. A final Grundfos 
pump set lifts water to the 2.5 Ml reservoir (feeds the higher zone of Kwanobamba). There is an off 
take on the rising main that transfers water to the Mtshobotsheni reservoir (100kl), which feeds the 
community of Mtshobotsheni. The filters cannot be backwashed as the air pipes are broken, and the 
new WTP is therefore struggling to meet Class 1 water standards. 
 
Figure 13.69 is a supply system schematic that provides an overview of the current distribution 
arrangement described above. The details of the pump stations, reservoirs, and pipelines are tabled 
in Table 13.76, Table 13.77, Table 13.78 and Table 13.79. 
 
The new WTP is designed and built in a manner that supports future extensions (compartmentalised) 
and as such could be extended/upgraded to the point where the old WTP could then be 
decommissioned. Currently, the two WTP are managing well in sustaining the required demand of 
Weenen, Kwanobamba and Mtshobotsheni. The uTDM has reported that a licence has been made to 
them for abstraction directly from the Bushmans River, which will enable the new WTP to be extended 
further, as extraction from the canal is the current key bottleneck in the Weenen WSS (a project has 
begun in late 2022 to lay a new raw water rising main of 250mm dia PVC pipe from the Bushmans 
River up to the WTPs with pump station included, and all should be complete in early 2026). A further 
option that is recommended by uMngeni-uThukela Water is to feed the Weenen WSS via a gravity 
main from a new (future/proposed) regional bulkWTP at Estcourt near the existing George Cross WTP 
(that would replace George Cross and Archie Rodel WTPs). A further option (future) is to feed the WTP 
from the proposed Mielietuin Dam (DWS is investigating the need to undertake feasibility studies in 
2025/2026). 
 
An Infrastructure Assessments project by Cooperative Governance and Traditional Affairs (CoGTA) 
KZN was concluded in September 2020.  It reported the following as “quick win projects”: 

 Refurbishment of Weenen WTP, at R270 000.00 

 Thembalihle new package plant, R3 000 000.00 

 WCWDM, R7 000 000.00  



` 
 138 

Table 13.74 Characteristics of the Old Weenen WTP (1.44 Ml/day WTP) 

WTP Name: Weenen WTP 

System: Upper uThukela System (Bushmans River, irrigation canal) 

Maximum Design Capacity: 
1.5 Ml/day (Blue Drop) mostly limited by the incoming raw 
water pipe to 1.44 Ml/day. 

Current Utilisation (May 2025): 1.35 Ml/day 

Raw Water Source Irrigation canal, off Bushmans River 

Raw Water Storage Capacity: 70 kl* (size of the raw water holding tank) 

Raw Water Supply Capacity: Rated at 1.7 Ml/day  

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: None 

Coagulant Zetafloc2753 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 4l/hr 
Standby Dosing Pump Capacity = 4l/hr (non-operational) 
Currently set at 20%* 

Rapid Mixing Method: Coagulant mixing tank 

Slow Mixing Method : Flocculation column 

Clarifier Type: Circular clarifier, upflow. 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 28.27 m2 

Total Capacity of Clarifiers: 
For a design upflow rate of 2.12 m/hr, clarifiers are able to 
treat a capacity of 1.44 Ml/day.  

Filter Type: Pressure Filters 

Number of Filters: 4 

Total Filtration Area of all Filters 4 m2  

Total Filtration Design Capacity of all Filters: (Filtration rate is 15 m/hr) 1.44 Ml/day  

Total Capacity of Backwash Water Tanks: None 

Total Capacity of Sludge Treatment Plant: 
3 Sludge drying beds exist, but were not being used, as they 
are in disrepair. Dimensions unknown. Sludge goes back to 
canal. 

Capacity of Used Wash water System: None. Goes back to canal. 

Primary Post Disinfection Type: Chlorine gas; 70kg cylinders 

Disinfection Dosing Capacity: 500g/hr Chlorinator (dosing rate is 300 g/hr*) 

Disinfectant Storage Capacity: 3 x 70kg cylinders 

Total Treated Water Storage Capacity: 
 Res 1 is 0.5 Ml capacity (circular), Res 2 is 0.380 Ml 

capacity (rectangular, poor condition) (both at the WTP). 
Unmetered. 

*Information provided by uTDM staff, Navin Naicker, Plant Superintendent (February 2020)  



` 
 139 

 

Table 13.75 Characteristics of the New Weenen WTP (2.5 Ml/day WTP) 

WTP Name: Weenen WTP 

System: Upper uThukela System (Bushmans River, irrigation canal) 

Maximum Design Capacity: 2.5 Ml/day  

Current Utilisation (May 2025): 1.2 Ml/day 

Raw Water Source Storage pond/tank/dam (Bushmans River, irrigation canal) 

Raw Water Storage Capacity: 150 Ml  

Raw Water Supply Capacity: Rated at 2.8 Ml/day (state maximums) 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: None 

Coagulant Zetafloc2753 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 30 l/hr (not operational) 
Standby Dosing Pump Capacity = 30 l/hr (not operational) 
Currently dosing 1l/hr 

Rapid Mixing Method: Injected into raw water pipeline 

Slow Mixing Method : Slow mixer in floc basin 

Clarifier Type: Rectangular clarifier, upflow. 

Number of Clarifiers: 3 

Total Area of all Clarifiers: 13.5 (4.5m2 each*) 

Total Capacity of Clarifiers: 
For a design upflow rate of 7.7 m/hr, clarifiers are able to 
treat a capacity of 2.5 Ml/day. 

Filter Type: Pressure Filters 

Number of Filters: 3 

Total Filtration Area of all Filters 9 m2  (3 m2 each*) 

Total Filtration Design Capacity of all Filters: 2.6 Ml/day (Filtration rate is 12 m/hr) 

Total Capacity of Backwash Water Tanks: None, flows into sludge pond 

Total Capacity of Sludge Treatment Plant: sludge pond 

Capacity of Used Wash water System: None 

Primary Post Disinfection Type: Chlorine gas; 70 kg cylinders 

Disinfection Dosing Capacity: 500 g/hr Chlorinator (your usual dosing rate is 50 g/hr) 

Disinfectant Storage Capacity: 20 x 70 kg cylinders 

Total Treated Water Storage Capacity:  Res 1 is 500 kl capacity (circular) 

*Information provided by uTDM staff (February 2020) 
 



` 
 140 

Figure 13.68 Weenen WTP Supply System Layout (NGI 2014; Umgeni Water 2020) 



` 
 141 

Figure 13.69 Weenen WTP (Old WTP and New WTP) Supply System Schematic (not to scale; uTDM 
Infrastructure) 

  



` 
 142 

 

Table 13.76 Pipeline details: Weenen Raw Water Gravity Mains 

System Pipeline Name From To Length (m) 
Nominal 
Diameter 

(mm) 
**Material 

*Capacity 
(Ml/day) 

Age 
(years) 

Weenen Weenen Raw 
Water Gravity 
Main, Old WTP 

Weenen 
Irrigation 
Channel 

Weenen 
Old WTP 

25* 160 PVC 1.44 28 

Weenen Weenen Raw 
Water Gravity 
Main, New WTP 

Weenen 
farmers 
dam 

Weenen 
New WTP 

45* 160 PVC 2.2 10 

*As obtained from uTDM staff (May 2020) 
**TBC if uPVC, mPVC or oPVC 

 

Table 13.77 Pump details: Weenen Pump Stations 

System 
 

Pump Station 
Name 

 

Number of Pumps 
Pump 

Description 
 

Supply From 
 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number of 
Standby 
Pumps 

Weenen 

Raw water 
pumps old 
WTP 

1 1 
Foros (model 
unknown) 

Raw water tank 
Weenen Old 
WTP 

3 

No 
info 
on 
plate 

No info 
on plate 

Raw water 
pumps new 
WTP 

1 1 Unknown Raw water dam 
Weenen New 
WTP 

5 

No 
info 
on 
plate 

No info 
on plate 

Low lift Town 
pumps – 
Weenen 

1 
1 (gone for 
repairs) 

Lowara 
(model 
unknown) 

Weenen Old 
WTP, Low Lift 
PS 

Weenen 
town (Dirkie 
Uys area) 

N/A 49.8 4.1 

Kwanobamba 
High Lift pump 

1 
1 (gone for 
repairs) 

Foros (model 
unknown) 

Kwanobamba 
High Lift pump, 
Weenen Old 
WTP PS 

Kwanobamba 
reservoir 
600kl 

-1 

No 
info 
on 
plate  

No info 
on plate  

PS to 50kl 
Elevated Steel 
Tank 

1 1 
Grundfos  
85U085908  

Weenen New 
WTP PS for 
Elevated tank 

50kl Elevated 
Steel tank 

30 48.3 0.24 

PS to new 1Ml 
Res 

1 1 
Grundfos  
896122807 
P11629  

Weenen New 
WTP PS for 1Ml 
Res 

New 1Ml Res 50 121.1 1.08 

PS to new 
2.5Ml Res 

1 1 
Grundfos  
B9854636 
1P316240001 

Weenen New 
WTP PS for 
2.5Ml Res (& 
feeds 
Mtshobotsheni 
Res along the 
way) 

New 2.5Ml 
Res 

-2.26 57.5 5.35 

         

 

  



` 
 143 

Table 13.78 Weenen Reservoir details: Clear water system Reservoirs 

System Reservoir Site Reservoir Name 
*Capacity 

(Ml) 
Function 

***TWL 
(mASL) 

**FL 
(mASL) 

Weenen 
 

Old WTP Weenen Weenen Old WTP 380kl 0.38 Distribution reservoir 892.64 882.64 

Old WTP Weenen 
Weenen Old WTP 
reservoir 500kl 

0.5 
Distribution  reservoir 888.64 882.64 

New WTP Weenen 
Weenen New WTP 
reservoir 500kl 

0.5 Distribution reservoir 906 900 

Kwanobamba 
Kwanobamba reservoir 
600kl 

0.6 Distribution reservoir 891.71 881.71 

New WTP Weenen 
Weenen New WTP 50kl 
Elevated Steel tank 

0.05 Distribution reservoir 930 927 

Weenen New 1Ml Res New Weenen 1Ml Res 1 Distribution reservoir 958 950 

Kwanobamba New 
2.5Ml Res 

New Kwanobamba 2.5Ml 
Res 

2.5 Distribution reservoir 912.26 904.26 

Mtshobotsheni Res Mtshobotsheni Res 0.1 Distribution reservoir 874.76 872.76 

***Based on estimates of reservoir height by uTDM staff (May 2020) 
**Based on ARCGIS information, UAP Phase 3 (uMngeni-uThukela Water, May 2020) 

* Based on personal communication with uTDM staff (May 2020) 

 

Table 13.79 Weenen Pipeline details: Clear water bulk Pipeline (and rising mains to 
command reservoirs) 

System Pipeline Name From To 
**Length 

(km) 

*Nominal 
Diameter 

(mm) 
*Material 

***Capacity 
(Ml/day) 

*Age 
(years) 

Weenen 

Weenen Rising 
Main 

Weenen Old 
WTP, Low LIft PS 

Weenen town 
(Dirkie Uys 
area) 

5 75 
uPVC cl 
unknown 

0.45 23 

Kwanabamba 
Rising Main 

Kwanobamba 
High Lift pump, 
Weenen Old WTP 
PS 

Kwanobamba 
reservoir 600kl 

4.2 160 
uPVC cl 
unknown 

2.33 28 

Rising Main: 
Weenen New WTP 
PS for Elevated 